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DOXYCYCLINE

Information sheet 

Doxycycline is an antibiotic developed nearly 50 years ago and still commonly prescribed in Nelson in 2015 for acne, skin infections and pneumonia.  

Instructions 

	2 days before the operation
	1 day before the operation
	Operation day

	[image: image1.jpg]


        [image: image2.jpg]



	[image: image3.jpg]


        [image: image4.jpg]



	  [image: image5.jpg]




	100 mg tab
	100 mg tab
	100 mg tab
	100 mg tab
	100 mg tab
	

	with breakfast
	with 

dinner
	with breakfast 
	with 

dinner 
	between 6 and 8 am with water
	


Things to watch out for:

· Take doxycycline with food or with a half to full cup or glass of drink. 

· Stay sitting or standing for 2 hours after you take doxycycline.

· Avoid bright sunshine.

· If you are taking warfarin, the doctor will monitor your blood tests frequently.
· Do not take antacids containing aluminium (e.g. Mylanta) or calcium (e.g. Gaviscon), calcium supplements, magnesium supplements or iron supplements within one or two hours of taking doxycycline.

You can’t take doxycycline if you:

· Are allergic to doxycycline, minocycline or tetracycline. 

· Are pregnant or breastfeeding.
· Have had the disease Clostridium difficile colitis in the past.

Side effects

Serious side effects of doxycycline are rare.  Mild side effects might include:
· 4% to 37% get indigestion, heartburn, feeling sick, vomiting, stomach upset or diarrhoea.  This can usually be avoided if you take doxycycline with food or a reasonable drink of fluid and not within 2 hours of lying down.

· 1 to 10% of women get vaginal thrush, especially if taking doxycycline for more than a week. 

· 2 to 3% get a headache. 

· 1 to 2% get sunburn or a rash. 

· 1 to 2% feel dizzy. 
For more information:

You can search on the internet for Medsafe datasheet doxycycline.

You may ask a Pharmacist.

You may contact Dr Richard Everts, Infectious Diseases Physician (027-463-3284 or richard.everts@nbph.org.nz).   

Ask your Pharmacist.

Contact Dr Richard Everts, Infectious Diseases Physician (027-463-3284 or richard.everts@nbph.org.nz).   

